
 

Prepared by: 

 

    
  

911 Garrison Ave 

Suite 101 

Fort Smith AR 72901 

 

April 2024 

 

Garver Project No. 2301779 

 

 
 

Fort Smith Massard WRF  

Corrective Action Plan 
 

 

Permit Number AR0021750 

CAO LIS # 24-023 

Utilities Department 

City of Fort Smith, Arkansas 
 

 

  



 

Fort Smith Massard WRF Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 2 

 

Engineer’s Certification 

I hereby certify that this Ammonia Treatment Alternatives Technical Memorandum for the Fort Smith 

Massard Water Reclamation Facility (WRF) Assessment was prepared by Garver under my direct 

supervision for the City of Fort Smith, Arkansas. 
[...]
unused gravity thickener to a secondary clarifier. This project required some modification to 

existing site piping and structures but is not a modification to the plant requiring a permit 

modification. Below is a summary of the project:  

a. Flow from the aeration tank will continue to the clarifier splitter box. 

b. A portion of the flow in the splitter box is being routed via an existing gate (to be 

removed) to the additional aeration tank adjacent to the splitter box. This side stream will 

allow for additional aeration time, giving nitrifying bacteria more time to remove ammonia.  

c. The flow will then be routed back into the splitter box and can be distributed to Clarifier 3 

and the converted gravity thickener which is now a new secondary clarifier.  

d. Although this is a short-term solution, it is viable that this extended aeration volume and 

operating mixed liquor concentration will provide additional capacity to aid in reducing 

ammonia in the effluent.  

5. March 2024 - Replaced all membranes of fine bubble diffusers in the existing aeration basins. 

6. April 2024 – City staff will begin feeding plant pro bio health supplement suitable for cold 

temperature growth to start populating nitrifying bacteria before the ammonia-N permit cycle 



 

Fort Smith Massard WRF Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 8 

 

starts. This will help to boost the biological health of the microorganisms. Additionally, the plant 

staff will maintain an inventory of the pro bio supplement for the warmer months and continue 

enhancement of biomass by addition of pro bio heath supplement as needed.  

City staff are also working to evaluate the ability to apply for a pilot program for nutrient trading between 

their two existing NPDES permitted facilities. Although nutrient trading is not currently an approved rule, 

the City of Fort Smith is ideally situated to pilot and document the viability of this program. By balancing 

the load between both of their facilities, they will not add additional nutrients to the stream, but will have 

flexibility in the operations until long-term solutions can be implemented.  

Several ammonia-N treatment alternatives are screened in this TM and four alternatives are selected for 

detailed evaluation. All investigated alternatives focus on increasing the operational aerobic solids 

retention time (aSRT) to create a better environment for growth of nitrifying bacteria and consequently, 

provide more reliable nitrification. The alternatives evaluated in this TM include: 

• Additional Aeration Basin  

• Mobile Organic Biofilm (MOB) 

• Ballasted Flocculation Unit (BFU) 

• Gravity Thickener Retrofit 

 

Table ES-1 shows a summary of the alternative’s evaluation conducted in this TM. Advantages and 

disadvantages of each alternative together with their schedule to implement and long-term viability of the 

project. Viability is based on the cost of the project, the return on investment, and the ability to provide a 

long-term solution for the facility to maximize capital investments.  

For a sustainable, long-term solution, we recommend the construction of two new aeration basins. This 

alternative allows the operations staff to decommission trickling filters that have surpassed their useful 

life. Furthermore, this aligns with the 2021 master plan recommendations. While this alternative has the 

highest OPCC, it poses the lowest risk for meeting the ammonia-N permit limits during average and peak 

loading conditions. In addition, the design and construction investments will be used to address the plants 

most pressing needs instead of a band-aid approach.  

The plant staff is in the process of converting the existing abandoned gravity thickener into a fourth 

secondary clarifier. While this conversion may offer interim relief, it may pose operational challenges due 

to the shallow depth of this unit. Flow from the unit can be diverted to the head of the plant should a 

process upset occur. Hence, the additional aeration basin alternative is the recommended long term and 

most viable long-term solution.  



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 9 

 

Table ES-1: Summary of Treatment Alternatives Evaluation 

Alternative Advantages Disadvantages Schedule Viability 

Construction of 

Two New 

Aeration Basins 

and Associated 

Blower Facility 

• Aligns with the master plan 

recommendations 

• No chemical addition is needed 

• Minimal disruption of existing 

processes 

• Complete nitrification under max 

month loading conditions 

• Highest capital costs 

• Longer design duration 

• Longer construction period 

• Cannot be in operational by next 

ammonia-N permit cycle 

36 months Yes 

Implementation 

of Mobile 

Organic Biofilm 

(MOB) 

• Shorter design and implementation 

duration 

• Not building additional basins   

• High Capital Costs 

• Media should be added to the system 

routinely since it will degrade over time 

• Proprietary system with a few installations 

in the US 

• Only a short-term solution 

16 months No  

Ballasted 

Flocculation Unit 

(BFU) 

• Only operated during peak flows 

• Fits within long term plans for plant 

• Small footprint 

• Staff already familiar with technology 

• Minimal disruption of existing 

processes 

• Requires addition of coagulants, polymer, 

and microsand 

• Partial biological treatment during peak 

flows 

• Does not meet effluent ammonia-N 

concentration target during peak flows, 

meeting weekly average ammonia-N limit 

may be challenging during high flow 

periods 

20 months No  

Gravity 

Thickener 

Retrofitted to 

Aeration Basin 

• Repurposes an existing abandoned 

structure 

• Minimal construction 

• May be operational by next permit 

cycle 

• Lowest capital costs 

• May not provide sufficient SRT for 

ammonia removal during max 

month/increased loading conditions 

• Higher risk since the condition of existing 

piping that is to be repurposed is 

unknown 

• Only a short-term solution, construction of 

additional aeration basins still needed 

9 months 

Yes (Short 

Term 

solution 

only) 



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 10 

 

1.0 Introduction 

The Massard WRF, owned, operated, and maintained by the City of Fort Smith Utilities Department, is 

located at 1609 9th St, Barling Arkansas. The plant has been facing consistent nitrification challenges and 

exceeded its ammonia-nitrogen permit limits on several occasions between May to October of 2023 when 

ammonia-N limits are active. The purpose of this technical memorandum (TM) is to evaluate historical 

data and several alternatives to improve the treatment capabilities at the Massard WRF prior to the 

implementation of the more comprehensive upgrades recommended in the most recent (2021) phasing 

study for the facility. The Massard WRF currently has a rated capacity of 10 million gallons per day (MGD) 

and a peak hour flow (PHF) capacity of 20 MGD. An aerial view of the Massard WRF can be found in 

Figure 1-1 below.  

 

Figure 1-1: Aerial View of the Massard WRF 

HEADWORKS 

PAA DISINFECTION 

CONTACT BASINS 

GRAVITY THICKENER 

BLOWER BUILDING 

SECONDARY 

CLARIFIERS #1-3 

SOLIDS BUILDING 

MAINTENANCE 
BUILDING 

SLUDGE 

HOLDING 

TANKS #1-2 

OPERATIONS 
BUILDING 

GRIT REMOVAL 

PRIMARY 

CLARIFIERS 

#1-2 

TRICKLING 

FILTERS 

#1-2 



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 11 

 

Figure 1-2 shows a schematic process flow diagram (PFD) of the existing plant. The Massard plant 

currently operates with the following facilities: 

• Influent bar screens 

• Influent pump station 

• Grit removal system 

• Primary clarifiers 

• Trickling filters 

• Aeration basins (configurable as conventional or contact stabilization) 

• Secondary clarifiers 

• Peracetic Acid (PAA) disinfection 

• Sludge holding tanks 

• Dewatering 

The gravity thickener is not in operation but is illustrated on the PFD below.  

 

Figure 1-2: Massard WRF Existing Process Flow Diagram 



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 12 

 

2.0 Historical Data Review 

The Fort Smith Massard WRF currently operates with primary clarifiers, trickling filters, aeration (contact) 

basins and Secondary Clarifiers. This section provides an overview of the historical data recorded at the 

facility. 

2.1 Historical Influent Flow 

The recorded influent wastewater flows entering the Massard WRF from 2013 to 2023 are illustrated in 

Figure 2-1 below. Daily data measurements, monthly running averages, and annual running averages are 

shown on the graph. The Massard WRF currently has a peak flow capacity of 20 MGD, matching the firm 

pumping capacity of the influent pump station. Daily influent flow rates are capped at 20 MGD during the 

observation period. The recent monthly average influent flow ranges from 5.5 to 15.5 MGD. The annual 

average influent flow ranges from 7 to 11 MGD. The maximum daily influent flow on record during this 

period is 19.92 MGD. There has been a slight decrease in influent flow in 2023 but the general flow 

pattern has remained the same. 

 

Figure 2-1: Historical Influent Flow at Massard WRF 

 

0

5

10

15

20

25

October-12 March-14 July-15 November-16 April-18 August-19 January-21 May-22 October-23

T
o

ta
l 

F
lo

w
 (

M
G

D
)

Daily Monthly Average Annual Average



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 13 

 

2.2 Historical Influent Quality 

The wastewater influent quality was also monitored by plant staff and analyzed in this TM during the 

2013-2023 period. The parameters recorded and discussed here are BOD, TSS, Ammonia-N, and pH. 

2.2.1 Historical BOD Loading 

Historical influent BOD loadings entering the Massard WRF are shown in Figure 2-2. Daily loadings were 

observed to be as high as 60,000 lb/day in March 2016 and 55,000 in January 2022. The monthly 

average BOD loading ranges from 4,500 to 21,000 lb/day during the study period and 5,000 to 15,000 

lb/day in recent years. The monthly average seems to be fairly stable throughout 2013-2023 except for 

some frequently higher values in 2016.  

 

The annual average BOD loading has little change throughout this time period ranging from 5,700 to 

14,000 lb/day. As shown below, there is a slight increase in the annual average and monthly average 

BOD loadings in recent months. 

 

 

Figure 2-2: Massard WRF Influent BOD 2013-2023 

 

 

0

10,000

20,000

30,000

40,000

50,000

60,000

October-12 March-14 July-15 November-16 April-18 August-19 January-21 May-22 October-23

B
O

D
 L

o
a

d
in

g
 (

lb
/d

a
y
)

Daily Monthly Average Annual Average



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 14 

 

2.2.2 Historical TSS Loading 

Figure 2-3 presents the historical influent TSS loading entering the Massard WRF. Daily values, monthly 

rolling averages, and annual rolling averages are shown in the figure. Daily TSS data points are observed 

to be up to 71,500 lb/day. Monthly average TSS loadings range from 4,800 to 39,500 lb/day with peaks 

occurring in May – June 2020 and October 2023. Annual average TSS ranges from approximately 6,600 

to 22,500 lb/day and has little change throughout 2020-2023. The graph shows a that the monthly and 

annual average TSS loadings have been fairly consistent in recent months.  

 

 

Figure 2-3: Massard WRF Influent TSS 2013-2023 

 

2.2.3 Historical Ammonia-N Loading 

Historical Ammonia loading is shown in the figures below. Figure 2-4 illustrates the loading from 2013-

2018 that was studied in the master plan. The daily ammonia loading during this period ranges from 

approximately 600 to 2,600 lb/day. The annual average has gradually increased from 2013 to 2018. 

Figure 2-5 presents the most recent Ammonia data collected from May to September 2023. The daily 

loadings range from approximately 725 to 2,325 lb/day with a daily average of 1,350 lb/day. The ammonia 

loading has slightly increased from 2013 to 2023.  

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

80,000

90,000

100,000

October-12 March-14 July-15 November-16 April-18 August-19 January-21 May-22 October-23

T
S

S
 L

o
a

d
in

g
 (

lb
/d

a
y
)

Daily Monthly Average Annual Average



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 15 

 

 

Figure 2-4: Massard WRF Influent Ammonia 2013-2018 

 

Figure 2-5: Massard WRF Historical Influent Ammonia 2023 

0

500

1,000

1,500

2,000

2,500

3,000

August-13 July-14 July-15 June-16 May-17 May-18

A
m

m
o

n
ia

 L
o

a
d

in
g

 (
lb

/d
a

y
)

Daily Annual Average

0

500

1,000

1,500

2,000

2,500

3,000

March-23 May-23 June-23 August-23 October-23

A
m

m
o

n
ia

-N
 L

o
a

d
in

g
 (

lb
/d

a
y
)

Daily Average



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 16 

 

2.2.4 Historical Influent pH 

Figure 2-6 below presents the historical daily influent pH entering the Massard WRF. The pH ranges from 

approximately 5.8 to 8.9 with an average of 7.0. There seems to be a slight increase in influent pH in 

recent months but the general influent pH pattern remains the same. 

 

Figure 2-6: Historical Influent pH 

 

2.2.5 Historical Influent Data Review Summary  

The recorded data shows that the influent flow, TSS loadings, and pH typically follow the same general 

pattern from 2013 to 2023. Recent months show a slight decrease in flow. A slight increase in pH, annual 

BOD loadings, and monthly average BOD loadings have been observed in recent months. Influent 

ammonia has increased from 2013 to 2023 and has slightly increased in recent months. 

  

5

6

7

8

9

10

October-12 March-14 July-15 November-16 April-18 August-19 January-21 May-22 October-23

In
fl

u
e

n
t 

p
H

Daily Monthly Average Annual Average



 

Fort Smith Massard WWTP Assessment 

Ammonia Treatment Alternatives Technical Memorandum (DRAFT)  

 

   

 

Garver Project No. 2301779  Page 17 

 

2.3 Historical Effluent Quality 

The Massard WRF operates under National Pollutant Discharge Elimination System (NPDES) permit 

number AR0021750 issued by Arkansas Department of Energy and Environment (ADEE) on December 

31, 2014. Table 2-1 lists the permit limits for the Massard WRF. 

Table 2-1: Massard WRF Effluent Permit Limits 

Parameter1 
Mass 

(lb/day)2 

Concentration 

(mg/L Monthly 

Average 

Concentration 

(mg/L) 

7-day Average 

Frequency 
Sample 

Type 

Flow N/A Report Report Once/day 
Totalizing 

Meter 

BOD (November-

April) 
2502 30 45 Once/Weekday Composite 

cBOD (May-

October) 
2085 25 37.5 Once/Weekday Composite 

TSS 2502 30 45 Once/Weekday Composite 

Ammonia-N (May-

October) 
417 5 7.5 Once/Weekday Composite 

Dissolved Oxygen 

(DO), Minimum 
N/A 2 2 Once/Weekday Grab 

Fecal Coliform 

Bacteria (April-

September)3 

N/A 200 400 Once/Weekday Grab 

Fecal Coliform 

Bacteria (October-

March)3 

N/A 1,000 2,000 Once/Weekday Grab 

Peracetic Acid 

Residual (PAA) 
N/A 2.0 (Inst. Max) Once/Weekday Grab 

TP Report Report Report Once/Month Composite 

Nitrate+Nitrate as N Report Report Report Once/Month Composite 